
Garden Chairs
IMPORTANT-KEEP THIS INFORMATION FOR YOUR
SUBSEQUENT CONSULTATION: READ CAREFULLY
Only for domestic use
Use tips:

*Put the chair stably on a flat floor.
*Mount the garden chairs in the shelter of the weather.
*Stay away from open flames.
*Don’t hang anything in the structure.
*Avoid the overload at the anchors/structure.
*It is advised that don’t stay on the chairs when there is a storm.
*It is recommended to protect in case of strong wind or rain and in your absence.

Precautions before assembly:
*Prepare a clean and dry mounting area.
*Verify that the product is not damaged.
*Check that none of the pieces are missing.

Maintenance:
*Clean with a soft fabric.
*Regularly remove leaves and / or water collected on the canvas.
*Check the chair regularly.

Storage conditions:
*The fabric should be stored completely dry, in a clean and dry place to avoid the risks of

mold.
Caution with the risks of pinching or cuts during assembly.
The manufacturer declines all responsibility in case of damages due to a bad
installation or due to weather.



Assembly Instructions
Please read these instructions carefully before starting assembly. We suggest you carry out the assembly on a soft surface like a carpet, so as to avoid scratching the paint. Please note 
because of the nature of cast metal, you may find roughness on the surface which enhances the beauty of the product and is not a defect.
*Do not discard any of packaging until you have checked that you have all parts and pack of fittings.
*Keep children away during assembly.This item contains small parts which can be swallowed by children. 
*Retain the assembly instructions for future reference.

List of Parts for Assembly of 2x Chairs
No Parts Qty
A Backrest 2
B Chair Seat 2
C Front  Chair Legs 4
D Back  Chair Legs 4
E Right Arm 2
F Left Arm 2
G M6*30 Stud 5
H M6 Flat washer 13
I M6 Spring washer 13
J M6 Nuts 13
K M6*25 Stud 9
L M8 Flat washer 21
M M8 Spring  washer 21
N M8 Nuts 21
O M6 protect hats 13
P M8 protect hats 21

Assembly Instructions

1. Place all parts on a clean soft 
surface.

2.Attach the front and  back Legs 
(C,D) to the Studs on the Chair 
Seat (B) using Wahers and Nuts 
(L,M,N).Tighten the Nuts using 
the wrench & tighten. Add the 
protect hats (P).

3. Attach the Backrest (A) to 
the Chair Seat (B) using 
Washers and Nuts 
(L,M,N).Tighten the Nuts 
using the wrench .Add the 
protect hats (P).

4. Attach the Right and Left Arm(E,F) 
,using  the studs (G) and washer ,nuts 
(H,I,J) ,DO NOT over tighten .and then 
using Studs (K) and  Wahers and Nuts 
(H,I,J).Adjust to a  correct place ,then 
tighten G&K.Add the protect hats (O).

5.Adjust the pre-installed Rubber 
Pad (I) until the chair is level with 
the ground ,                                   
Upon completion of full assembly 
and bolted up-all screws can be 
tightened down.



Assembly Instructions
Please read these instructions carefully before starting assembly. We suggest you carry out the assembly on a soft surface like a carpet, so as to avoid scratching the paint. Please note 
because of the nature of cast metal, you may find roughness on the surface which enhances the beauty of the product and is not a defect.
*Do not discard any of packaging until you have checked that you have all parts and pack of fittings.
*Keep children away during assembly.This item contains small parts which can be swallowed by children. 

*Retain the assembly instructions for future reference.

List of Parts for Assembly of 1x Table
No Parts Qty
A Table Top 1
B Table Leg 3
C Leg Support 1
D Stud M8*35 4
E  Flat Washers M8 4
F Spring Washer M8 4
G Nut M8 4
H Stud M6*30 7
I Flat Washers M6 7
J Spring Washer M6 7
K Nut M6 7
L M6 protect hats 7
M M8 protect hats 4             L          M

Assembly Instructions

1.Place all parts on a clean soft 
surface.

2.Place the Table Top (A) upside 
down.Attach the Table Legs on 
the Table Top (B) using the Studs 
(D),Washers and 
Nuts(E,F,G).Tighten the Nuts 
using the a Wrench, DO NOT 
over tighten

3. Attach the Leg Support 
(C) to the Table Legs (B) 
using Studs (H),Washers 
and Nuts (I,J,K). 

4.Tighten all the Nuts using the Wrench  
,and add all the protect hats (L,M)

5.Adjust the pre-installed Rubber 
Pad , at the end of each Table 
Legs until the Table is level with 
the ground.




